EMD 710 Engine

EMD 710 & 645 Turbocharger Parts

EMD 710 turbocharger

 

P/n Description

1  Washer

2   103880 PLUG-1/2 PT
3 114604 WASHER-MS 0.3 EX
4 138207 SCREW-1/4-20 HS
5 145378 SCREW-#6 R DRIVE
6 179841 BOLT-3/8-16 HEX
7 179845 BOLT-3/8-16 HEX
8 179887 Bolt 1/2-13 x 1.75
9 181433 Bolt 1/2-20 x 1.75
10 186618 Bolt 5/16-18 x.625
11 186619 BOLT-3/8-16 HEX
12 214265 Bolt 3/8-16 X 3.75
13 223432 Bolt 5/8-11
14 272512 Bolt 1-14 X 9
15 444687 PLUG-1/8 PT
16 446362 Washer Type A
17 454812 Bolt 1/4-20 .500
18 454813 BOLT-1/4-20 HEX
19 454818 BOLT-1/4-20 HEX
20 454993 Bolt 1/2-13x 3.5
21 6101221 WASHER-1/4 AIRCRAFT
22 6101225 WASHER-3/8 AIRCRAFT
23 8049116 LOCK WIRE-#18
24 8085063 SNAP RING
25 8227168 NAME PLATE-MODEL/SERIAL
26 8261198 Cover
27 8261257 SHIM-#16 GA
28 8261291 Dowel
29 8261303 LOCKPLATE
30 8261304 PAD-OILJET
31 8278929 THREAD COMPOUND
32 8282049 CLIP
33 8283382 SHIM-#0.014
34 8283383 SHIM 0.005
35 8283384 SHIM 0.003
36 8283431 Dowel-Taper
37 8283434 Dowel
38 8283435 Dowel
39 8283436 Dowel
40 8288418 DOWEL
41 8289044 Clevis
42 8289061 NUT-5/8-18 HEX
43 8289062 BOLT-5/8-18 HEX
44 8289127 NUT-3/8-24 SELFLOCKING
45 8289859 WASHER-SPECIAL
46 8291560 WASHER-SPECIAL 5/8
47 8306457 BOLT-3/8-16 DR
48 BOLT-3/8-16 DR HEX
49 8306531 BOLT-3/8-24 DR
50 8307731 THREAD LUBRICANT
51 8313151 Dowel
52 8313152 Dowel
53 8313153 Dowel
54 8313154 Dowel
55 8313155 Dowel
56 8348618 PLUB-1/4 PT
57 8354866 THREAD COMPOUND
58 8358567 BOLT-1/2-13 DR HEX
59 8358573 RING-RETAINING
60 8358575 Gear Carrier drive
61 8358576 Retainer-carrier shaft
62 8358580 BOLT-1/2-13 DR
63 8366747 SILICON RUBBER SEALING COMPOUND
64 8373316 WASHER-SPECIAL
65 8387223 WASHER-SPECIAL
66 8423736 SEAL---O-RING
67 8424007 BOLT-3/8-16 HEX
68 8429307 BOLT-3/8-16 HEX
69 8429310 SEAL-RING
70 8439049 PLUG-1/2 PT
71 8460229 BOLT-1/2-13 12 PT
72 8460230 BOLT-1/2-13 Soc Head
73 8460231 SLEEVE
74 8474749 RETAINER-DIFFUSER
75 8482489 WASHER-SPECIAL
76 8482491 WASHER-SPECIAL
77 8488572 WASHER SPECIAL 390
78 8491705 Shaft Carrier
79 8491710 SHAFT
80 9529830 Exhaust Duct Asm
81 9319172 Washer-Special 1.790
82 9411841 RING-INT RET
83 9413337 RING-INTERNAL RETAINER
84 9414897 SNAP RING
85 9414954 Bolt 1/2-13 x 4.5
86 9415586 PIN-7/32 SLO SPR
87 9416513 NUT-3/8-16 SELFLOCKING
88 9416636 Bearing Roller
89 9428660 SCREW-3/8-24 HS
90 9520547 BOLT-5/16-18 DR
91 9527006 ASM-TURBO INLET SCROLL
92 9527502 Turbo Main Hsg-machined
93 9527520 SEAL-IMPELLER
94 9527883 Ring Split Clamp
95 9528069 Screen
96 9528294 DOWEL
97 9528365 SPACER
98 9528440 Jumper Asm
99 9528521 Turbo Brg Support-machined
100 9528553 Idler Shaft Assembly
101 9528663 Link
102 9528664 Clevis
103 9528713 Retainer Plate Asm
104 9528876 Gear turbo idler
105 9529862 PLUG-3/4 PT
106 9531375 Retainer Plate Asm
107 9531906 SHIM 0.005
108 9531907 SHIM 0.010
109 9531908 SHIM 0.015
110 9531945 Ring Retaining
111 9534177 Support
112 9534179 Insert
113 9534594 Gear Planetary Ring
114 9535699 BOLT-1/2-13 12 PT
115 9535701 BOLT-3/8-16 DR
116 9535702 BOLT-3/8-16 DR
117 9557200 Retainer
118 9562503 Housing Turbo Main-Casting
119 9562662 BOLT-1/2-13 DR
120 9564264 Scroll Compressor-Casting
121 9568346 Shroud Asm
122 9568346 ASM-SHROUID-TURBINE
123 9569408 Support Compressor Bearing-Casting
124 9570615 GASKET
125 9570663 GASKET
126 9573367 GASKET
127 9574404 Bearing Turbine
128 9579527 SEAL
129 9582076 Retainer
130 40002115 Dowel
131 40002116 Dowel
132 40002117 Dowel
133 40002118 Dowel
134 40002119 Dowel
135 40002120 Dowel
136 40002121 Dowel
137 40003216 BOLT-1/4-20 HEX LKG
138 40007049 THREAD PROTECTOR
139 40008124 Cover
140 40008151 Idler Gear Sprt Asm-machined
141 40008415 BOLT-5/8-11 DR
142 40015559 Bearing
143 40015822 Bearing Ball
144 40019578 BOLT-3/8-16 HEX
145 40019579 BOLT-1/2-13 HEX
146 40019580 BOLT-3/8-24 HEX
147 40019582 BOLT-3/8-16 HEX
148 40019583 BOLT-3/8-24 HEX
149 40020156 BOLT-1/2-13 HEX
150 40021527 SEAL-COMPRESSOR BEARING
151 40021529 Scroll Assembly-machined
152 40025061 Dowel
153 40025062 Dowel
154 40025063 Dowel
155 40025064 Dowel
156 40025065 Dowel
157 40025360 ASM-FLANGE
158 40039277 GASKET
159 40040020 GASKET
160 40049152 Bearing Spherical Seal
161 40049311 Bearing Compressor
162 40050273 PLUG-1/4 PT
163 40050364 GASKET
164 40050367 GASKET
165 40051264 Exhaust Diffuser
166 40052859 Asm Seal-Ring
167 40052860 Wave Spring
168 40053137 Bearing
169 40053524 ASM-SEAL RING KIT
170 40053526 Ring Carrier
171 40053528 Cover Impeller
172 40053530 Diffuser Asm
173 40053533 Set Gear Planet
174 40058276 PLUG-1/8 PT
175 40058277 PLUG-1 PT
176 40058278 PLUG-1/16 PT
177 40058279 PLUG-1/4 PT
178 40058838 Nozzle Ring
179 40060958 SCREW-#6-32 FSL
180 40060965 Eductor outer tube
181 40062584 Air Inlet Duct Asm
182 40081662 Spacer-outer
183 40081663 Spacer-inner
184 40098637 Heat Shield